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REG S/ Report NO...ooovoveeeeeceecee e . WTE25F03071854C

AEZE5 51300 NO. oo © ESW2503261257CJ

ZFEHT] APPIICANT ..o D BRATOLETFREERA R
Fujian Qiaoguang Electronic Technology Co., Ltd

HIBE/ ADAreSS ..o D ORI PG A AR 21 2
No. 21 Dayang Road, Xiyuan Town, Zhangping City, Fujian
Province

FEM AR/ Sample Name ... C AR R B B (5 FEAZ)/ Zine oxide varistor (copper electrode)

H MBI/ Sample Material .......................... DU+ B AN 2k + B+ 3E U IR/ Zinc oxide+Copper+Tin
plated copper-clad steel wire+Tin+Epoxy resin

HOMIZR/ Test Requested ......coeereciene, DOMRIRZ PSR, MR RS R (F). ZU(CI). BB, L)
o

As specified by client, to determine the Fluorine(F), Chlorine(Cl),
Bromine(Br), lodine(l) content in the submitted sample.

KW 75/ Test Method.......c.cvcvevevcececieeaee. . % W4R% F i/ Refer to next page ()
Kyl Z54/ Test Conclusion .......ccoccceeveee.. . &/ Pass

AU H #/ Date of Receipt sample....... : 2025-03-26

M E A/ Testing period ......ccccovevvecvennnene. ;. 2025-03-26 ~ 2025-03-29

#2145 H i/ Date of ISSUE ....cvevvevvciecciee : 2025-03-29

ML R/ Test Result......cocveeeeeeieicienee. . B LIRS T U Refer to next page (s)

W& BI1E/ Prepared By:
LT R B AR IR 5 H BR A 7]
Waltek Testing Group (Foshan) Co., Ltd.

Huhk: IR B LTI BRI BRA SR AR AR JE e ) R L e M 4 BRIBHL IR — )2 — 2 13-19 5
Address: No.13-19, 2/F., 2nd Building, Sunlink Machinery City, Xingye 4 Road, Guanglong Industrial Park,
Chihua Neighborhood Committee, Chencun, Shunde District, Foshan, Guangdong, China
FiE/ Tel:+86-757-23811398 & H./ Fax:+86-757-23811381  HE4A/ E-mail:info@waltek.com.cn
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¥ B A / Sample Photo:

No.2
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WAL R/ Test Results:

K7 11X 2% Test Method/Equipment:

-2% EN 14582:2016, [ IC &M% (F). S (Cl). #(Br). ()& &=

-With reference to EN 14582:2016, determination of Fluorine(F), Chlorine(Cl), Bromine(Br), lodine(l) by IC

. SR
i H XA & BRR FRAE
i Result(s) JAT
Test Item(s) Unit LOQ Limit
No.2
$(F)/ Fluorine(F) mg/kg 50 ND --
Z(CI)/ Chlorine(Cl) mg/kg 50 ND 900
#R(Br)/ Bromine(Br) mg/kg 50 ND 900
f(1)/ lodine(l) mg/kg 50 ND --
RIH(E+R)/ Total(Cl+Br) mg/kg -- ND 1500
=)
#58 / Conclusion - - .
Pass
%¥E/ Note: —
(L)mg/kg (Z 78T 5) = ppm (H Ji432) mg/kg (milligram per kilogram) = ppm (parts per million) &Eu
(2QND=AKAGH, #fE /N T2 &R/ ND=Not Detected or lower than limit of quantitation
(3)LOQ =5 &/ LOQ =Limit of quantitation *
(AHE(F) &(CN. JR(Br). H(NAIFRIES]IF H IEC 61249 part 2-21 for “Reinforced base materials, clad and
unclad-Non-halogenated epoxide woven E-glass reinforced laminated sheets of defined flammability (vertical ?ﬁiﬂﬂ%
burning test), copper - clad” . / The limits of Fluorine(F), Chlorine(Cl), Bromine(Br), lodine(l) were quoted from IEC e
61249 part 2-21 for “Reinforced base materials, clad and unclad-Non-halogenated epoxide woven E-glass Group (F
—

reinforced laminated sheets of defined flammability (vertical burning test), copper —clad”.
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W RFAFEE / Testing Flow chart:

v , N FRE R RO A I
Py ke PR AERRAEOMERE SIS / ol
il r RNV - s P 2 [ T AR AR
il e e Weighting and putting Oxygen Bomb Combustion /
Sample in cell Absorption
‘\
Data — Sl waslgerformed oy — Dilute to fixed volume
FEA R / Specimen Description:
FERwS B R
Specimen No. Specimen Description

o s S P

2
Blue varistor
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#7E/ Remarks:

1. e IeAS U 25 SRR il 4 5T
The results shown in this test report refer only to the sample(s) tested;

2. A ARG A B B A5 AL AE AR B > Z
This test report cannot be reproduced, except in full, without prior written permission of the company;

3. MEAIRS WM. TCHth v A\ 5 BORIN o5 A B A Bk i 4 F & o AL
The report would be invalid without specific stamp of test institute and the signatures of compiler and approver;

4, ALk, RS ARG E B R IR R AL, R TT N B SR BT, IR AL S S
The Applicant name and Address, the sample(s) and sample information was/were provided by the applicant who
should be responsible for the authenticity which Waltek hasn't verified;

5. A ARMBE R FUAEIREE, WAH TR Zee. WER R EEHS5Es), A T HE R R4 R B U/ H 3
a1 T3 o
If the report is not stamped with the accreditation recognized seal, it will only be used for scientific research,
education, and internal quality control activities, and is not used for the purpose of issuing supporting data to the
society.

6. HEMAFUEE (MSERE) ma R4, MALRERGEFTNE S 5SEM S ZE R, ZHEUSHRARETIHR,
MR SZIS = AR P IRAME BAVHERRTE . & 290, SRR L Se M TR AT .
The sample material information (Model No. information) is provided by client, not verified by test laboratory. The
samples of reference Model No. are not tested. Test laboratory not responsible for the accuracy, appropriateness,
completeness and authenticity of the information provided by client.
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